

## TEST REPORT

### APPLICANT

Chi-Mei Corporation  
No. 59-1, San Chia, Jen Te Shiang,  
Tainan County, Taiwan, R.O.C.

### SAMPLE DESCRIPTION

Two ( 2 ) group of submitted samples said to be:

Item name : Polyrex (PS)  
Item No. : (A) PH-88S (B) PH-88  
Country of original : Taiwan  
Date sample received : Feb. 10, 2004  
Date test started : Feb. 11, 2004

\*\*\*\*\*

### TEST CONDUCTED

As requested by the applicant, for details please refer to attached page.

\*\*\*\*\*

### CONCLUSION

<u>Test Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted samples	Polystyrene and rubber-modified polystyrene — U.S. (FDA) 21 CFR part 177.1640	<b>Pass</b>

\*\*\*\*\*

Prepared and checked by :  
For Intertek Testing Services  
Taiwan Limited



Jacob Lin  
General Manager

This report shall not be reproduced except in full, without the written approval of the laboratory.

## TEST CONDUCTED

Test for polystyrene and rubber-modified polystyrene

As per the U.S. (FDA) Code of Federal Regulations title 21 part 177.1640 by Gas Chromatography-Mass Selective Detector (GC-MSD) analysis.

Test sample	Result	Limit
A	0.13	0.5
B	0.13	0.5

Unit : %

Remarks : FDA = Food and Drug Administration

% = Percentage based on the total residual styrene monomer by weight

\*\*\*\*\*

- END -